Instruction Manual

VARIABLE SPEED MINI LATHE

Before Using Be Sure To Read This Manual.
This Machine is Suitable To Use Only From 12C ~ 35T (53. 6°F ~ 95°F).

www.bigfoottrade.kz


Fedor
Машинописный текст
                              www.bigfoottrade.kz


Content

1. Safety Rules FOr Lathe «-++-++eeeeerrmmeeneiiiiiiiiiii e 2
9 Protuct FOatUres: »«sssssusssossssnsnimsnonansassosses sontse souvss sssyssirssenss 3oy 56s 5os sowsssness 2
3. SPECIfICAtIONS «++++rrrerrerrrrrerertiitiitii 8
4. Unpacking And Major Parts ««+++eseseeerserremmmmmiiiii s 3
5. Grounding And INSUIALION «+eeeeereeseesrrmenereriiii 5
6. Adjustment And Preparation «-++++=sssseseeeeeerrrerrtreittitiiiiiiii s 5
7. Operation And REpIacemENt «««««s«ssersessieinmeniinmiiiieiiniieie 7
8. Assembly Diagram And Parts List «««««eeeeeerrmmmmmmimiimiiiiniiiiiiiiiiinieeeenn 10
9. New Safety Rules For Stationary POWEr TOOIS «+++««resrrrrmrrrerrreerinmnnniinininnis 13




Safety Rules For Lathe

. Before you turn on the motor, be sure that
you have put in suitable lubrication ac-
cording to manual’s instruction. Also
check carefully to see all the tool work-
pieces etc. are in proper positions.
Always use your hand to dismount the
chuck or the lathe's face plate. Do not use
power tools.
. After installation of the chuck, remove the
wrenches and tools in order not to cause
any accidents when the machine is turned
on.
. When the lathe is on, do not use a wrench
to fix or adjust the workpiece or any other
rotating parts of the machines.
. When the machine is in motion, do not use

Product Features

1) This precision mini lathe is designed to

perform various tapes of processing jobs.
Counterface turning, drilling, threading,
and cutting jobs on materials made up of

any instruments to measure the machine,
nor test the sharpness of the cutter with
your hand.

. Do not use too large a tool cutter to do

your feeding with too large a workpiece.
This will easily cause an accident because
of a broken workpiece.

. Always use the right tools and stand at the

proper position when performing your

work.

. Do not change the gear when the machine

is in operation.

. Always keep a proper distance from the

machine in order to avoid being struck by a

broken workpiece.

The rigidity of lathe, the handness and
accuracy of the v —slideways are obtained
by raw materials, heat hardening and
grinding.

round bar and bar materials can be per- 3) This machine is DC motor drived.
4) The spindle speed is infinitely variable
from zero to 2500RPM.

5) The feed speed can be adjusted according

formed with this machine. This machine
can be used in areas such as mini preci-
sion parts processing, sample processing
and modeling works. to the requirements of different work-

2) The lathe bed is made of high grade iron. pieces.




Specifications

Model CJ0618/A/B — 200/300/350
Distance Between Centers | 200mm/300mm/350mm 8"/12"/14"
Swing Over Bed 180mm 7"
Spindle Taper MT3
Tailstock Taper MT2
Chuck Diameter 80mm/100mm 3.15"/3.94"
Spindle Bore 20mm 0.79"
Cross Slide Travel 65mm 2.56"
Top Slide Travel 35mm 1.38"
Range of imperial threads | 12-52T.P.|
Spindle Accuracy 0.01mm 0. 0004"
Spindle Speed 50~100-2500RPM Infinitely Variable
Power of Motor 400w/550w  Single Phase 0. 53HP/ 0.74HP
Vol. /Freq. 220~240V0r100~120V(x10%)/50HZ/60HZ
Net Weight 36KG/38KG/40KG 80b/84b/88b
Packing Dimensions 660/760/810x310x320mm 26/30/32x12%12.6"

Unpacking And Major Parts

Fig. 1

Contents Of The Carton

Carefully unpack the Mini Lathe and check all items. Figure 1 illustrates contents of the carton.
Do not discard any packing material until the Mini Lathe is fully assembled and operational.

A. Lathe
D. Chuck

B. Chuck key
E. CHuck set screws

3

C. External Jaws
F. Internal Jaws




The major parts of the lathe are shown is Fig. 2 and in Fig. 3.

19

Fig.2 Front View Of The Lathe

6 7 8 9

15 16 17

10

11 12

20

Fig. 3 Back View Of The Lathe

1. Control box (see page 4)
6. Chuck

7. Compound rest

8. Tool post

9. Fixed center

10. Tailstock quill fix holder
11. Tailstock

12. Tailstock quill adjust

13.
14.
15.
16.
17
19.
20.

handwheel

Tailstock set screw
Compound rest crank
Feeding control wheel
Cross feeding crank
Automatic feeding handle
Bed way

Lead screw

4

21.
22.
23.
24,
25.
. H/L Gear shift lever
27.

Rear splash guard
Feeding direction selector
Power cord

Chip tray

Motor cover

End cover




.

Grounding And Insulation

In the event of a malfunction or break-
down, grounding provides a path of least
resistance for electric current to reduce the
risk of electric shock. This tool is equipped
with an electric cord having an equip-
ment-grounding conductor and a ground-
ing plug. The plug must be plugged into a
matching outlet that is properly installed
and grounded in accordance with all local
codes and ordination.

Do not modify the plug provided even if it
will not fit the outlet, have the proper outlet
installed by a qualified electrician.
Improper connection of the equipment
grounding conductor can result in a risk of
electric shock. The conductor with insula-
tion having an outer surface which is green
with or without yellow stripe is the equip-
ment-grounding conductor. If repair or re-

placement of the electric cord or plug is
necessary, do not connect the equip-
ment-grounding conductor to a live termi-
nal.

. Check with a qualified electrician or ser-

viceman if the grounding instructions are
not completely understood, or if in doubt
as to whether the tool is properly ground-
ed.

. Use only 3-wire extension cords that have

3-prong grounding plugs and 3-pole re-
ceptacles that accept the tool’s plug.

. Repair or replace damaged or worn cord

immediately.

Note:
The type of electrical plug and receptacle
differs from country to country.

Adjustment And Preparation

1. Clean off grease on the machine.

Check that the 3 set screws of the chuck
are tight.

. Turn the chuck by hand and check if it ro-

tates freely.

Move the Feeding direction selector from
the back of the body to the middle.

First shut off the switch 1) . Adjust the
switch 3 by turning to “0" postition and
turn the switch 2 to STOP position. If the
lathe needs to be started, turn the switch
) according to direction marked on switch
to the normal position and turn the switch
2 to FORWARD or REVERSE position.

The spindle will turn immediately by turning
the switch @ . The speed can be adjusted
by turning the switch @ . If the lathe needs
to be stopped, turn the switch @ to “0”
position. If the direction of the lathe spin-
dle needs to be changed, the switch @
must be turned to “0” position at first. If
the lathe must be stopped under emer-
gency situation, please put down the
switch 1) immediately. If the lathe needs
to be started again, please do it again
according to above mentioned process.
(SEE Fig. 4)




REVERSE
!

N

|
FORWARD

Fig. 4 Switches For Control

1. emergency stop switch 2. forward - reverse switch
3. speed control knob 4. fuse

6. Check the compound rest
crank and the cross feeding
crank and see if they work
properly. If they are too
tight or too loose, turn the
adjusting screws located at
both sides. (Fig.5)

Fig. 5 Ajustment Of Saddle , Cross Slide And Compound Rest

www.bigfoottrade.kz



Operation & Replacement

Replacement of chuck

When replacing the chuck, place a cloth
or a piece of wood on the bed way at the
bottom of .the chuck. This is to avoid
damage to the bed way caused by care-
lesslv dropping the chuck. Loosen the 3
set screws as shown.in Fig. 6. (A) to re-
place the chuck.

Fig. 7 Replacement Of Jaws

Replacement of jaws

The jaws are of two types: the internal jaws
and the external jaws. Please note that the
number of jaws fit with the number inside the
chuck’s groove. Do not mix them together.
When you are going to mount them, please
mount them in ascending order 1-2-3, when
you are going to take them out, be sure to
take them out in descending order (3-2-1)
one by one. After you finish this procedure,
rotate the jaws to the smallest diameter and
check that the three jaws are well fitted. If not

Fig. 8 Compound Rest Adjustment

you need fo reassemble them again as they
are not properly assembled (Fig.7) . When
you are going to mount the work piece you
need only to loosen one jaw. However, we
recommend you loosen the three jaws at the
same time, In this way you can protect them
and will not hurt the thread inside.
Compound rest adjustment

Loosen the two screws as shown in (A) of
Fig. 8. After you have obtained the angle you
demand, please do not forget to tignten
them.




Tailstock rest adjustment Replacement of carbon brushes

When ydu are going to change position or Replace the carbon brushes by removing the

replace the tailstock you need to loosen the brush covers both on Motor cover as shown in

nut as shown in (A) of Fig. 9. A of Fig.10-A and the right bottom side of
speed controller as shown in B of Fig. 10-B.

Fig. 10 Replacement Of Carbon Brushes

Tool post adjustment

When you are going to adjust the tool
post position, you only need to loosen
the lever shown in (B) of Fig. 11. After
you have finished be sure to tighten. If
you are going to replace the work cut-
ter then you need to loosen the screws
of (A) with the allen wrench provided.

Fig. 11 Tool Post Adjustment




Operation

Fig. 13 Workpiece Holding And Drilling

Use the chuck to hold the workpiece firmly.
Then, use the centre to fix the other end. If
you change the centre to drilling chuck you
can start your drilling immediately. (Fig. 13)

Fig. 14 Face Cutting

Use the chuck to hold the workpiece firmly
and the cutter to start lathe’s face cutting as
shown in Fig. 14 (edge of the cutter must be
at the same height as the center)

“Fig. 15 Internal Cutting Fig. 16 Bevel Cutting

By changing the tool post angle and adjusting  After adjusting the angle of the compound
the compound rest, you can do internal cutting  rest, you can do bevel cutting as in Fig. 16.
as in Fig. 15.




Assembly Diagram and Parts List




Ref.No. Description Part No. Ref.No. Description Part No.
1 Bed Way 1 37 Spring 1
2 Chuck 1 38 Indicator 1
3 Spindle 1 39 Pinion 25T 1
4 Stud M6 X 16 5 40 Support Screw 2
5 Washer M6 3 41 Pinion 20T 1
6 Nut M6 7 42 Fixed Cover 1
7 Key 5% 40 1 43 Screw M6 X 20 2
8 Key 4X8 2 44 Screw M5 X% 10 1
9 Screw M5X 10 6 45 Gear 45T 1
10 " Cover 2 46 Shaft 1
11 Ball Bearing 620622 2 47 Parellel Key 4X8 1
12 Spacer 2 48 Mount 1
13 Head Stock Casting 1 49 Screw M5 X 15 3
14 H/L Gear 21T/29T 1 50 Pinion 20T 2
15 Spacer 1 51 Washe 16 1
16 Spur Gear 45T 1 52 Screw M5 X 10 8
17 Nut 2 53 Cover 1
18 Set Screw M5 X 8 1 54 Screw M5 X 40 2
19 Steel Ball ®5 2 56 Screw M6 X 6 3

20 Compression Spring ®4 X 9 3 57 Washer 5 3
21 Set Screw M6 X 6 3 58 Bush w/Key 1
22 Retaining Ring 12 2 59 Gear 80T 2
23 Ball Bearings 620122 2 60 Shaft 1
24 H/L Gear 12T/20T 1 61 Support Plate 1
25 Parellel Key 4 X 45 1 62 Washer 8 2
26 H/L Gear Shaft 1 63 Nut M8 5
27 Pulley 1 64 Shaft 1
28 Retaining Ring 10 1 67 Screw M6 X 16 10
29 Timing Belt 1 69 Set Screw M4 X 10 3
30 Shifting Fork 1 70 Apron 1
31 Shifting Arm 1 71 Gib Strip 1
32 Shifting Knob 1 74 Shaft 2
33 Shifting Lever 1 75 Half Nut Base 1
34 Shifting Grip 1 78 Groove Cam 1
35 Handle 1 79 Handle 1
36 Handle Mount 1 80 Shaft 1

11




Ref.No. Description Part No. Ref.No. Description Part No.
81 Feeding Gear(A) 11T/54T 1 119 Nut M10 2
82 Feeding Gear(B) 24T 1 120 Model Lable 1
83 Screw M6 X 12 3 121 Warning Label 1
84 Wheel 2 122 Switch Label 1
85 Knob 2 123 Control Box 1
86 Handle 2 124 Plug w/Cord 1
87 Dial 2 125 Rubber Pad 4
88 Bracket 1 126 Chip Tray 1
89 Feeding Screw 1 127 Bracket 1
90 Nut M5 3 128 Key B4 X8 1
91 Screw M6 X 12 6 129 Lead Screw 1
92 Slide Plate 2 131 Bracket 1
93 Saddle 1 133 Screw M3 X 10 4
94 Gib Strip 1 134 Rack 1
95 Feeding Nut 1 135 Clamp Plate 1
96 Swivel Disk 1 136 Washer 10 2
97 Screw M8 X 20 2 137 Screw M5 X 15 1
98 Nut M4 6 138 Tailstock Casting 1
99 Screw M4 X 16 6 139 Tailstock Screw 1
100 Cross Slide 1 140 Bracket 1
101 Screw M5 X 10 4 141 Screw M4 x 10 6
102 Screw M4 X 10 2 142 Tailstock Quill 1
105 Compound Rest (B) 1 143 Center 1
106 Screw M4 X 14 1 144 Stud M8 X 25 1
107 Gib Strip 1 145 Clamp 1
108 Compound Rest(A) 1 146 Handle 1
109 Positioning Pin 1 148 Pulley 1
110 Screw M8 x 25 4 150 Motor 1
111 Clamping Lever 1 151 Cover 1
112 Tool Rest 1 152 Cord Fixer 1
113 Stud M10 X 50 1 153 Rear Splash Guard 1
114 Cross Feeding Screw 1 154 Warning Label 1
115 Bracket 1 155 HL Label 1
116 Screw M4 X 14 2 156 Warning Label 1

12




W New SAFETY RULES for
- Stationary Power Tools

follow them for best results and
full benefit from shop machines

lEvery good craftsman respects the tools with
which he works. He knows they represent
years of constantly improved design. He also
knows that they are dangerous if misused.

This is the theme of a new safe-use program
developed by the Power Tool institute, Inc.,
for stationary power tools. The institute has
put together a list of safety rules, based on ap-
proved practices in industrial and home shops,
to accompany a set of new standards for sta-
tionary power tools that members of the in-
stitute manufacture.

l Know your power tool. Read the
owner’s manual carefully. Learn its
applications and limitations, as well
as the ‘specific potential hazards
peculiar to this tool.

Z Keep guards in place
and in working order.

3Ground all tools. If tool 15 equipped with three-prong
plug, it should be plugged into a three-hole electrical recep-
tacle. If an adapter is used te a attoMmmodate a two-prong re- &
ceptacle, the adapter wire must be attached to a known
ground. Never remove the third prong,

4Remove adjusting
keys and wrenches.
Form hab«t of check-
ing to see that keys
and adjusting wrenches
are removed from tool
before turning it on.

5Keeo work area
clean. Cluttered are-
as and benches invite
accidents.

!ulHH

iy
6 Avoid dangerous envirGnment.
Don't use power tools in damp or wet
locations or expose them 10 rain.
Keep your work area well lighred.

7!(” children away  All  wvisitors
should be kept a safe distance from
work area

13




SMlke workshop kidproof — with pad-
N locks, master switches, or by removing e
‘)" starter keys.

// 9 Don‘t force tool. It will do the
job better and be safer at the
rate for which it was designed.

N

l OUse right tool. Don‘t force S .
tool or attachment to do a job it > \
was not designed for.

l anr proper apparel. Wear no
loose clothing, gloves, neckties, rings,
bracelets, or other jewelry which
may ‘get caught in moving parts. Non-
slip footwear is recommended. Wear
protective hair covering . to -contain
long hair.

I3Secure work.  Use
clamps or vise 1o hold
work, when practial. It's
safer than using your hands
and it frees both hands
10 operate tool.

use safety glasses.
Also use face or dust mask if
cutting operation is dusty. Every-
day eyeglasses only have impact
resistant lenses. They are NOT
safety glasses.

l 4 Don’t overreach. Keep proper
footing and balance at all times.

l 5 Maintain tools with care.
Keep tools sharp and clean
for best and . safest per-
formance. Follow instruc-
tions for lubricating and
changing accessories.

lﬁDuconnec( tools before servicing
and when changing accessories such
as blades, bits, cutters and the like.

I 8 Reduce the risk of un-
intentional starting. Make sure
switch isin off position before
plugging in

I 1U¢ recommended  accessories.
Consult owner’'s manual for recom-
mended accessories. Use of improper
sccessories may cause risk of injury
to persons.

14




(o]
A -
: TT A .w
E
-
o
............................... | -
||||||||| T
||||||||| | ~ -
| , “ M
| k {27 1.1
“ 1 “ 3 0£EX9  dSd
_ Wbl
|
i L0 e “
| =0 1 “
| ) “
i 50 M "
| : ] ! )
1 w& 3 _ )
| 3] = |
| : S “ —
1 9 _ |
_ = 11 - ! .nOO )
+2d | o 5
m - _w_ “ =0 Q W
|
! g & | oo | | :
o | 3 |
| = \E o | ]
I ” |UA— | -
| = _H“@ | Q )
1 = | _IAV !
“ ey o B “BE : _ _ :
i ‘ _
_ I
_ 1
1
]
_ ]
_ |
|
|

Q

MOTOR *

HI2A5

ol L=

W4.7K
& ol
P2



Fig.4-1 Switches Fcr Control
- 1. emergency stop switch
2. spindle speed readout

Fig.4-2 Switches For Control
1. speed control knob

2. pilot lamp

3. fuse

4. forward-reverse switch

MINI LATHE

R -

{

A e meenc - A
QPDITOWL:

|
!
|
{






